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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0019
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0014

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report Report No. : FG253103-01B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.25 6.14 6.55 PASS
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30.000 MHz 690.000 MHz 100,000 kHz 686.53673 MHz -63.84 dBm -50.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.45927 MHz -64.02 dBm -51.02 dB
725.000 MHz 1.000 GHz 100.000 kHz 730.90659 MHz -59.45 dBm -46.45 dB 725.000 MHz 1.000 GHz 100.000 kHz 738.59890 MHz -61.99 dém -48.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.63 dBm -31.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.87 dBm -30.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83777 GHz -48.17 dém -35.17 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.86677 GHz -48.11 dém -35.11 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.35766 GHz -51.17 dBm -38.17 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.36866 GHz -50.95 dBm -37.95 dB
. )\ = T T =
: B.JUL.2022 Date: 8.JUL.2022
Highest Channel / QPSK
Spectrum ¥ uf
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
10 &Ei‘ﬂ_e SPURIOUS LINE ABS PABRS
- ]
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm T — _— S i e ———
-60 dBm
"
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 668.39580 MHz -63.84 dBm -50.84 db
725.000 MHz 1.000 GHz 100,000 kHz 899.58791 MHz -63.31 dBm -50.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.40 dBm -32.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -45.03 dBm -35.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36666 GHz -51.19 dBm -38.19 dB
—
Y
)i 7
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.00 dB

Mode Auto Swesp

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.00 d&

Mode Auto Sweep

@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PA
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm
| 50 dBm -
o -60 dBm
.
-80 dBm
90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 654.54273 MHz -65.11 dBm -52.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -63.62 dBm -50.62 dB
725.000 MHz 1.000 GHz 100.000 kHz 731.18132 MHz -60.82 dBm -47.82 dB 725.000 MHz 1.000 GHz 100.000 kHz 739.14835 MHz -63.46 dBm -50.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39015 GHz -43.20 dBm -30.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -43.13 dém -30.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86427 GHz -51.93 dém -38.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85677 GHz -51.75 dém -38.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01450 GHz -59.06 dBm -46.06 dB 7.000 GHz 9.000 GHz 1.000 MHz 5.01200 GHz -59.12 dBm -46.12 dB
. )\ = T T =
1 B.JUL.2022 01:45:39 Date: 8.JUL.2022
Highest Channel / QPSK
Spectrum ¥ uf
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
.10 a‘E"H‘P SPURIOUS LINE ABS PABRS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm J—-_-
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 666.41679 MHz -63.56 dBm -50.56 dB
725.000 MHz 1.000 GHz 100,000 kHz 742.17033 MHz -63.94 dBm -50.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.48 dBm -29.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88226 GHz -51.87 dBm -38.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01800 GHz -59.08 dBm -46.08 dB
—
Y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.00 dB Mode Aut

o Sweep

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.00 d&

Mode Auto Sweep

@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PA
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 d8 | 50 dBm !
I " | A
-60 démw -60 dBém “tamrloa
-80 dBm
90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz £54.54273 MHz -64.96 dBm -51.96 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17081 MHz -63.94 dBm -50.94 dB
725.000 MHz 1.000 GHz 100.000 kHz 730.90659 MHz -60.70 dBm -47.70 dB 725.000 MHz 1.000 GHz 100.000 kHz 739.69780 MHz -62.96 dBm -49.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -42.13 dBm -29.13 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.35 dBm -20.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84577 GHz -51.64 dém -38.64 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -51.75 dém -38.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01100 GHz -59.01 dBm -46.01 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.70157 GHz -58.89 dBm -45.89 dB
. )\ = T T =
: 8.JUL.2022 03:13:10 Date: 8.JUL.2022 03:15:26
Highest Channel / QPSK
oo
Spectrum ¥ A
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
.10 a‘E"H‘\B SPURIOUS LINE ABS PABRS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
- M.ﬂ
-60 dBm = s
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 661.79910 MHz -64.55 dBm -51.55 dB
725.000 MHz 1.000 GHz 100,000 kHz 739.14835 MHz -62.87 dBm -49,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.77 dBm -28.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -51.73 dBm -38.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01600 GHz -58.96 dBm -45.96 dB
—
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saronas. FCC RF Test Report

Report No. : FG253103-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0031
40 Normal Voltage 0.0017
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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FAX : +86-512-57900958
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saronas. FCC RF Test Report Report No. : FG253103-01B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.19 6.09 6.52 PASS
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LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK

Spectrum e
Ref Level 25.00 dém Offset 5.00 d8
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

s
=

F 702.0 MHz
Gomplementary Cumulative Distribution Function

ean Pwr + 20.00 dB
Samples: 130000

Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.18 dem | 27.04 dam .86 0B 2.45 d8 4.35 dB 5.19 dB £.52 08
"

)j ] W e

Middle Channel / Full RB/ 16QAM

Spectrum o
Ref Level 25.00 dém  Offset 5.00 de
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

1E-0 -
F 702.0 MHz ean Pywr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.20 dem | 27.21 dam 7.01 6B 3.10d8 5.07 dB 6.00 dB 5.51 8
"

) ] W

Middle Channel / Full RB/ 64QAM

Spectrum o
Ref Level 25.00 dém  Offset 5.00 de
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

F 702.0 MHz ean Pywr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | . | o0.o1% |
Trace 1 [ 19.18 dem | 27.05 dam .88 6B 3.16 d8 . . 7.25 8
" T P

JL
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saranis. FCC RF Test Report Report No. : FG253103-01B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)
BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.71 9.81

Spectrum o Spectrum 'y
Ref Level 25.00 dém  Offset 5.00 db e RBW 300 kHz Ref Lavel 25.00 dom  Offset 5.00 dB e RBW 300 kHt
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
- AN mi[i] 16.55 dBm - WAL} 15.42 dBm
o I e e o R A A 00 dB . J e T T D SN 00 dB
o8 i Bw \ 9.710000000 MH 08 7 Bw N 9.810000000 MH
1 Q foct: 1 80.9 Q foct: 80.0
0 d8m f L factor 1 0 dem L factor s
. I I » i o
T T : T 1
on ’v 1 20 i \
iy, | \
S 4 e —. / W A
~amBi—=f o = -30 B . =y
-40) B -40 dbm—t
-s0d -50 d
60 o -60 di
70 70
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 780,062 MHz 16.55 dBm ndB down 971 MHz [ 1 784,637 MHZ 15.42 dBm ndB down 9,51 MHz
T1 1 T77.125 MH2 -9.76 dBm ndd 26.00 da T1 1 T77.085 MHz -10.93 dBm ndd 26.00 da
T2 1 788,535 MHz -9.13 dBm Q factor 80.3 T2 1 786,595 MHZ -10.89 dém Q factor 80.0
il i
JL J - L JL -

Sporton International Inc. (Kunshan) Page Number 1 A90 of A189
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AF8



saranis. FCC RF Test Report

Report No. : FG253103-01B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

9.01

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum o Spectrum 'y
Ref Level 25.00 dém  Offset 5.00 db e RBW 300 kHz Ref Lavel 25.00 dom  Offset 5.00 dB e RBW 300 kHt
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
- o mi[i] 16.04 dBm - ML 17.17 dBm
2048 N ¥ — 782.6390 MHz 204 X 784.5570 MHz
e M —~GiEc BR VY 9.050949051 MH TLbmmod | e Mo B 12 9.010989011 MH
0 den -~ — : - 0 den - - -
| | { 1
0 d8m | '\ 0 dem { it
/ \ I |
10 d 10 di -
| \ / 1
20 i 20 ; -
| A | e W e / S Al
30,8 = P d T ~ 304 -
-40 dem—t -40 dbm—t
-s0d -50 d
60 o -60 di
70 70
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 782,639 MHz 16.04 dBm [ 1 784,557 MHz 17.17 dém
T1 1 TTT.4645 MH2 10.82 dém 0ce Bw 9.050949051 MHZ T1 1 TTT.4845 MHz 9.03 dBm 0ce Bw 9.010989011 MHZ
T2 1 786,5155 MHz 11.34 dBm T2 1 786,4955 MHz 9.26 dém
i i
JL J - JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

4

Ref Level 25.00 dBm

rum

Offset 5.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr

20 bl qheck BAES 20 dbit fheck PAES
Line _§PURIOUS_|INE_ABS PI PASS Line _$PURIOUS_| INE_ABS_| PABS ﬂ

10 dBm H 10 def H

0 dem l'\ 0 demr ‘l

-10 dBm f 0d ”I

[

-20 d8m ’ \\ -20 dB L_j ¥

SPURIOUS_LINE_ABS_ } \l | SPURIOUS_LINE_ABS_ l{ r

-40 dBm f 40 dem r +

. LU oo N \

S0 dem ‘ T 50 A1 i ‘-'\'\ﬂ

-60 dBm /.JU'" AN -60 dem T

-70 dam hl, | -70 dBmv r il

Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emi Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -57.38 dBm -22.38 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.72328 MHz -75.41 dBm -40.41 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.06159 MHz -41.90 dBm -28.90 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84291 MHz -62.97 dBm -49.97 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95769 MHz -45.10 dBm -32.10 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,99565 MHz -67.43 dBm -54.43 dB
776.000 MHz 788,000 MHz | 100.000 kHz 77732468 MHz 20.46 dBm -9.54 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 20.45 dém -9.55 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.01294 MHz -66.68 dBm -53.68 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,06798 MHz -52.48 dBm -39.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -62.95 dBm -49.95 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,97867 MHz -45.00 dem -32.00 dB
793.000 MHz 806,000 MHz 6,250 kHz 805,69481 MHz -75.61 dBm -40.61 dB 703,000 MHz 506,000 MHz 6250 kHz 705,33117 MHz -60.56 dBm ~34.66 dB
—
Il - ( ) ] -
Date: 8.JUL.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=
rum
Ref Level 25.00 dm  Offset 5.00 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 5,00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
o0 dh’_&"ll heck PABS 20 dLLuHI gheck PABS
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 dey
-10 dBm [ l -10d J \
-20 dem j 1| 20 dB J ]|
SPURIGUS_LINE_ABS_ L\‘ | SPURIDUS_LINE_ABS_ /J L\
-40 dBm r . 40 dBm S
-50 dem: ;mﬂ# l *\u—‘ -50 dB
-60 dBm rs -60 dBr __./“"I
70 dBm A o 70 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PpowerAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,89810 MHz -51.97 dBm -16.97 db 763.000 MHz 775.000 MHz 6,250 kHz 774.80220 MHz -62,10 dBm -27.10 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88555 MHz -38.11 dBm -25.11 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -49.81 dBm -36.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92762 MHz -42.92 dBm -29.92 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,98856 MHz -54.55 dBm -41.55 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.41059 MHz 6.00 dBm -24.00 dB 776.000 MHz 786.000 MHz 100,000 kHz 7684.42158 MHz 5.84 dém -24.16 db
788.000 MHz 788,100 MHz 30.000 kHz 788,05420 MHz -52.45 dBm -39.45 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.01244 MHz -41.18 dBm -28.18 dB
788.100 MHz 793.000 MH2 100.000 kHz 788.16119 MHz -47.99 dBm -34.99 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -37.34 dém -24.34 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,18831 MHz -66.79 dBm -31.79 dB 703,000 MHz 806,000 MHz 6,250 kHz 793,16234 MHz -60.,82 dBm -25.82 db
—
Il - ( ) ] w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

" [

pectrum e | um

Ref Level 25.00 dBm  Offset .00 dB Mode Auto Sweey Ref Level 25.00 dbm  Offset 5.00 dB Mode Auto Sweep

P

SGL Count 100/100 SGL Count 1004100

@1 Avgpwr @1 AvgPwr

20 dhipit ¢heck BAES 20 dbjpuit Fheck PARS
Line _$PURIOUS_| INE_ABS P PABS Line _$PURIOUS_| INE_ABS_| PABS ﬂ

10 dBm ” 10de H

0 dam H 0 dem il
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-50 dBm Bkt \ -50d8 '_,'Auu | L““\A

-60 dBm -60 dBrmr \T

70 dém 70 dem r —H

L

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 768.0 MAz 7007 pts Stop 806.0 MHzZ

P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | Alimit | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.956804 MHz -58.22 dBm -23.22 dB 763.000 MHz 775.000 MHz 6.250 kHiz 774.35854 MHZ 7558 dbm —40.56 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.01573 MHz -42.62 dBm -29.62 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz Z62.89 dBm ~49.89 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94351 MHz -52.64 dBm -39.64 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.08207 MHz 67,48 dBr Z54.48 dB
776.000 MHz | 788,000 MHz | 100.000 kHz 777,30070 MHz 19.58 dBm -10.41 dB 776.000 MHz 786,000 MHz 100,000 kHz 786.62737 MHz 19.51 dBém -10.45 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.02113 MHz -66.95 dém -53.95 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.02153 MHz -52.77 dém -39.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -63.09 dBm -50.05 dB 788,100 MHz 293,000 MHz 100.000 kHz 788.08546 MHz ~45.51 dBm —32.5108
793.000 MHz 506.000 MHz 6.250 kHz 794,525097 MHz -75.42 dBm -40.42 dB 703.000 MH= 306,000 MH= 250 kH= 78520130 MH= 26629 dbm 3120 dB

—
Il - ( ) ] -

: 8.JUL

L2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

5 um

SGL Count 100/100

Ref Level 25.00 dBm

Offset 500 d8

Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
o0 dbh{]lll heck PABS 20 dLiqu gheck PABS
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 dey
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Power Abs | aLlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77494605 MHz -51.06 dBm -16.06 db 763.000 MHz 775.000 MHz 6,250 kHz 774.92208 MHz -63,79 dBm -28.79 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87757 MHz -38.01 dBm -25.01 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.81863 MHz -50.76 dBm -37.76 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92962 MHz -42.24 dBm -29.24 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,96310 MHz -55.37 dBm -42,37 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.47752 MHz 4.98 dBm -25.02 dB 776.000 MHz 786.000 MHz 100,000 kHz 785.46454 MHz 4.76 dBm -25.24 db
788.000 MHz 788.100 MHz 30.000 kHz 788.07577 MHz -52.79 dBm -39.79 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.07767 MHz -41,59 dBm -28.59 dB
788.100 MHz 793.000 MH2 100.000 kHz 788.10245 MHz -48.80 dBm -35.80 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -37.45 dém -24.45 dB
793.000 MHz 806,000 MHz 6.250 kHz 793 12338 MHz -69.45 dBm -34.45 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.07143 MHz -61,55 dBm -26.55 dB
—
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